HOPPER / GUARD ASSEMBLY

Order

Pos| Qty |Description ID# |p.
1 | 1 | Washout Guard 30386310
2 | 1 | Hopper Weldment 30386620

Pos| Oty |Description ID # g{':fr
hl| 2 | Screw 1/4" X 1" NC 20 |30302132

h2| 4 | Flat Washer 1/4" 30303735

h3| 2 | Nut 1/4" Nylock 30334582

h4| 2 | Screw 1/2" X 2" NC 13 30309367

h5| 4 | Flat Washer 1/2" 30302126

h6 | 2 | Nut 1/2" Nylock 30307220

h7 | 2 | Screw 5/8" X 2-1/4" 30308219

h8 | 4 | Flat Washer 5/8" 30302125

h9| 2 | Lock Nut 5/8" 30303797

h10| 2 | Screw 3/4" X 3-1/2" 30358961

h11| 4 | Flat Washer 3/4" 30314451

h12| 2 | Lock Nut 3/4" 30308525
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Hooper / Guard Assembly



http://www.mixerandplantparts.com/Schwing-Washout-Guard-STM-p/30386310.htm
http://www.mixerandplantparts.com/Schwing-Washout-Guard-STM-p/30386310.htm
http://www.mixerandplantparts.com/Schwing-30386620-Charge-Hopper-Air-p/30386620.htm
http://www.mixerandplantparts.com/Schwing-30386620-Charge-Hopper-Air-p/30386620.htm
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